WHAT'S IN THE BOX

SPARE PARTS

\

Spare parts can be ordered from the Special Orders Desk at your local Roller
General Maintenance Bunnings V\_/arehou_se or Homebase s_to_re.
) For further information, or any parts visit
+ Keep all nuts, bolts and screws tight. www.ozito-diy.co.uk or contact Ozito Customer Service:
» Replace worn or damaged parts for safety. Great Britain: 0151 294 4488
) : Ireland: 1850 882711
e Be careful during adjustments of the garden roller to prevent E-mail: info@ozito-diy.co.uk

entrapment of the fingers between moving roller and fixed parts.

ORIGINAL INSTRUCTIONS
SPECIFICATIONS

Upper & Lower Handles

\

Roller Width: 570mm Dirt Wiper
Roller Diameter: 320mm

Roller Volume: 46 litres ) QO
Max Weight Water Filled: 57kg (G @ @
Weight: 10.5kg

O @
Assembly Fasteners
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Roller Plug

YEAR REPLACEMENT WARRANTY

PSR-5732U

WARRANTY

All of our products undergo strict quality checks to ensure that they reach
you in perfect condition. In the unlikely event that your device develops a
fault, please contact our service department at the address shown on this
guarantee card. You can also contact us by telephone using the customer
service number shown. Please note the following terms under which
guarantee claims can be made:

1. These warranty terms regulate additional warranty services, which the
manufacturer mentioned below promises to buyers of its new products
in addition to their statutory guarantee claims are not affected by this
guarantee. Our guarantee is free of charge to you.

2. The warranty services only covers defects due to material or
manufacturing faults on a product which you have bought from the
manufacturer mentioned below are limited to either the rectification of said
defects on the product or the replacement of the product, whichever we
prefer.

Please note that our devices are not designed for use in commercial, trade
or professional applications. A guarantee contract will not be created if the
device has been used by commercial, trade or industrial business or has
been exposed to similar stresses during the guarantee period.

3. The following are not covered by our guarantee:

- Damage to the device caused by a failure to follow the assembly
instructions or due to incorrect installation, a failure to follow the operating
instructions (for example connecting it to an incorrect mains voltage or
current type) or a failure to follow the maintenance and safety instructions
or by exposing the device to abnormal environmental conditions or by lack
of care and maintenance.

- Damage to the device caused by abuse or incorrect use (for example
overloading the device or the use or unapproved tools or accessories),
ingress of foreign bodies into the device (such as sand, stones or dust,
transport damage), the use of force or damage caused by external forces
(for example by dropping it).

- Damage to the device or parts of the device caused by normal or natural
wear or tear or by normal use of the device.

4. Your Product is guaranteed for a period of 36 months from the original
date of purchase and is intended for DIY (Do It Yourself) use only. Warranty
excludes consumable parts. Guarantee claims should be submitted

before the end of the guarantee period within two weeks of the defect
being noticed. No guarantee claims will be accepted after the end of the
guarantee period. The original guarantee period remains applicable to the
device even if repairs are carried out or parts are replaced. In such cases,
the work performed or parts fitted will not result in an extension of the
guarantee period, and no new guarantee will become active for the work
performed or parts fitted. This also applies if an on-site service is used.

IN ORDER TO MAKE A CLAIM UNDER THIS WARRANTY YOU MUST
RETURN THE PRODUCT TO THE PLACE OF PURCHASE WITH YOUR
REGISTER RECEIPT.

Please refer to the restrictions of this warranty concerning wearing parts,
consumables and missing parts as set out in the service information in
these operating instructions.

CUSTOMER SERVICE HELPLINE
GB: 0151 294 4488

IRL: 1850 882711

Ozito-diy.co.uk

OZITO UK unit 9 Stadium Court, Wirral International Business Park, Plantation Road, Bromborough, Wirral, CH62 3QG
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KNOW YOUR PRODUCT

SETUP & PREPARATION

GARDEN ROLLER

1. Upper Handle
2. Lower Handle
3. Dirt Wiper

6. M5 Screw x 2
7. Thread Cover x 2
8. M8 Dome Nut x 2

ONLINE MANUAL

Scan this QR Code with your
mobile device to take you to
the online manual.

4. Roller Plug
5. Roller

9. M8 Locking Nut x 2
10.M5 Locking Nut x 2
11.Washer x 2

YEAR REPLACEMENT WARRANTY

1. BEFORE U

Items Supplied

Please check that the article is complete as specified in the scope of
delivery. If parts are missing, please contact our service centre or the
sales outlet where you made your purchase at the latest within 5 working
days after purchasing the product and upon presentation of a valid bill of
purchase. Also, refer to the warranty table in the service information at
the end of the operating instructions.

» Open the packaging and take out the equipment with care.

* Remove the packaging material and any packaging and/or
transportation braces (if available).

» Check to see if all items are supplied.
* Inspect the equipment and accessories for transport damage.

« If possible, please keep the packaging until the end of the guarantee
period.

Danger!

The equipment and packaging material are not toys. Do not let
children play with plastic bags, foils or small parts. There is a
danger of swallowing or suffocating!

Proper Use

Lawn and garden roller for rolling surfaces and freshly sown seed (for
example grass seed but also seed in beds) to ensure that the seed is

perfectly inserted in the soil. The roller can also be used after the lawn
area has been scarified or fertilized.

The machine is to be used only for its prescribed purpose. Any other
use is deemed to be a case of misuse. The user / operator and not the
manufacturer will be liable for any damage or injuries of any kind caused
as a result of this.

Please note that our equipment has not been designed for use in
commercial, trade or industrial applications. Our warranty will be voided
if the machine is used in commercial, trade or industrial businesses or for
equivalent purposes.

You will need 8mm,.13mm and 14mm open-ended spanners and a
#2 Phillips screwdriver for the assembly (not supplied).

Fitting the Lower Handles

Fitting the Upper Handles

1. Place the upper handle over
the upper ends of the lower
handle.

2. Fit the M5 screws through the

upper handle and then through
the holes in the lower handle.
Secure in place with a washer
and M5 locking nut.

1. Fit the lower handle onto ™\
the roller. @
- J
2. Fit the thread of the dirt wiper into the lower handle and secure in
place, first with M8 locking nut and then M8 dome nut.
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Once assembled, fill the
roller with water or dry sand
via the fill port.

NOTE: Capacity 46 litres.
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Adjusting the Dirt Wiper

Rotate the dirt wiper so the
front part of the wiper wipes
away so that as little soil as
possible remains on the roller.

Changing the Weight

Changing the weight is easy, s ™
and requires no tools. Simply
fill or empty the roller of water
or dry sand until the roller is at
the desired weight.

OPERATION
o

Tips
e While using the garden roller always wear substantial footwear and
long trousers.

e. Make sure the lawn is clear of sticks, stones, wire and debris; that
could be flattened by the garden roller.

e Walk at a good, steady pace.
e Pull the roller over the ground you wish to roll in even strips.

e Adjust the dirt wiper so that as little soil as possible remains on the
roller.

e Only roll dry ground.

Overlapping Rows

When rolling a lawn, slightly overlap the row that has already been rolled.
Overlapping rows will also ensure a neat roll by flattening grass or dirt that
may have been missed on the previous row.
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